Cheetain 1L
He — 2000

(o TS
N P .cav
IR O3l P2 ﬂo&

i I..LnU\AU 4.0
SIS



Ite — 2000

52

53

CHEETAH Il PARTS LIST g

56

REF PART DESCRIPTION 57

NO. NO. 58

59

1 752027 Chassis 60

2 752091 Cowl - Steering 61

3 750323 Bush - Sleering 62

4 750323 Bush - Steering 63

5 752102 Shaft - Steering (Long) 64

6 750766 Sleering Wheel 65

7 750200 Pin - Steering Wheel 66

8 750323 Bush - Steering 67

9 750521 Collar 68

10 750777 Pinion 69

11 754119 Pin 70

12 750241 Bush - Steering 71

13 750775 Quadrant 72

14 750128 Nut - Nyloc M16 73

15 750774 Shaft - Steering (Short) 74

16 750405 Key - Woodruff 75

17 751063 Axle Beam 76

8 750162 Boll - M16 x 60 77

19 750128 Nut - Nyloc M18 78

20 752057 Arm - Sleering 79

21 751006 King Pin - Axie L/H 80

22 751064 King Pin - Axle R/H 81

23 750241 Bush - Sleering 82

24 750180 Pin - M8 x 30 Ba

25 751042 Drag Link 84

26 750347 Ball Joint 85

27 750189 Nut - M10 x 1.25 86

28 750394 Nt - Nyloc (Ball Joinls) a7

29 758056 Tie Rod 88

30 750347 Ball Jaint 89

31 750394 Nut - Nyloc M10 x 1.25 20

i 32 750242 Bearing - Fronl Wheel 91

Cw{"fe 33 750767  Rim - Half 5" 92

f“;“me)\ 34 750154 Washer - Flat 93

&' s 35 750104 Nul - Nyloc M12 94

P77 36 750200 Tubes HIOvYRSOxS o

4G a7 750291 Tyre 5" (|l Oy BSOv 5. g5

e 38 750514 Bellcrank - Handbrake 97

’md 39 750388 Spring - Handbrake Relurn 98

102 *' 40 752020 Rod - Handbrake 99
SOLQ‘ | > 1 41 750256 Grommel 100
L el 42 750238 Knob - Handbrake o hot
1<k 43 751029 Pedal - Brake -zSpm,j = 1 102
75024255 14 751034 Pedal - Cluteh ACARTIK
Jsonbxt 4 752025 Lever Assy- Gearshift (s o4
. 0237 Knob - Gear Lever k¢ 105
TsOUE X 42 752082 Collar - Gear Shift 9"&&@‘ 106
48 750103 Screw - Grub g™ 107
49 752072 Bush- Gear Shift R 108
20 752026 AmAssy-Gearshit <y 109

51 750347 Ball Joint S

752012
750280
750273
7520868
752069
752024
750768
750770
750769
750272
750269
750313
750606
750385
752097
750316
750386
751035
750749
751025
750261
T503AD
750405
750811
750613
750413
751951
750002
750197
750526
750525
752079
750520
750520
751011
751015
750310
750384
750384
752013
750310
750383
752023
750389
750611
750610
750320
N/A
750173
750175
752023
750329
752078
750193
750499
750393
750412
750258
750259

‘:_P(u? — leves C‘:\ja\_d)z,

Link - Gear Shift pwz (7s2/¢ 7 A1,
Switch - Ignilion

Key - Ignilicn

Mounting - Seat L/H

Mounling - Seal R/H

Plale Assy - Seat

Seat

Spring - Compression Seat
Microswitch

Solenoid

Ballery

Clamp - Ballery

Pin - Pivot

Spring - Pan LIfl

Arm Assy - Clutch

Pulley - Clutch

Spring - Cludc

Guide Belt - Engine Rear

Pulley - Engine

Guide Belt - Engine Front

V Belt - A25

Transaxle - #7£7 2o0

Key - Woodruff

Plale . Wear MK L L'?JZIG? nfkﬂ:—)
Key - Drive

Washer - Slol

Arm - Selector pw z (75208 MK )
Washer - Flat

Swilch - Neutral

Spacer - Stabiliser Transaxle
Stabiliser - Transaxle m«z (7s2/08 ov
Guide - Bell Cenlre

Bracket - Lift Shaft

Bracket - Lifl Shaft

Lift Shafl

Lever - Lift Shaft

Handlegrip

song | Levee Refun Spg
Lever - Engage(blada N
Handlegrip &(&-\
Spring - Relurn '*630'.“') b‘w 6\
Rod - Brake Av
Spring - Brake Rod ADY &
Chain - Lift Rear \,\\
Chain - LIft Front & %
Links - Lift Chain x\?

Link - Clulch Lever

Arm - Rocker

Rod - Clutch

Throttle Control Assy

Hub - Wheel pix = (z52/08 2778 1)
Circlip

X \y,q &2
S\?hpeel'-l[\llls t Kﬂd Mf" TZ>
Rim 0 (a

Tube - 16 x 650 x 8
Tyre- 16 x 650 x 8

750542 MG Tyre - Mudgrip 16 x 650 x 8



CHEETAH Il PARTS LIST (Continued)

REF  PART
NO. NO.

DESCRIPTION

PARTS NOT ILLUSTRATED

75334/ 350203
750414
= 751184

N KOTeT  Jaes
[ 750 24l

| 150240
7 750242
X 15018
i« 150102

751132
750699
750274
750254
750251
752002
752003
752004
752005
7520086
752007
752100
750326
750219
750387
752011
752010
750607
750637
751187
750432
750550
750228
750327
750330
750346
752099
750512
752015
752016
752017
751035
751232

Wheel Assy 5" s Front ¢ Kol
Wheel Assy - Rear

Adaptor - Qil Drain
Pipe - Qil Drain
Plug - Oil Drain

—750795——\Belt=B74- ow 730 Ceu

Pulley - Transaxle

Decal - Kingeat

Decal - Cutting Height
Decal - Engage/Disengage
Decal - Throttfe Control
Decal - Front

Decal - Front L/H

Decal - Front R/H

Decal - Cheetah Il L/H
Decal - Cheelah Il R/H
Decal - Gear Indicator
Decal - Kingcat (Small)
Bush - Axle Beam (Centre)
Nipple - Grease

Spring - Brake/Clutch Return
Wire - Microswilch (Seat)
Loom - Wiring

Wiring - Neutral Switch
Battery Lead (+)

Washer - Fibre

Key - Engine

Battery Lead Earth (-)
Collar - Lift Shafl

King Pin - Collar Acde e
Adjuster - Lift Chain-"7J &30 =/
Bracket - Battery

Spacer - Clutch Pulley
Clevis - Brake

Mal - Foot L/H

Mal - Foot R/H

Mat - Centre

Guide Belt - Engine Rear
Rear Bumper Assy

WHEELS

5 H(O\d ()U_N')C) Kee Lite
- NjA
ee ( 1so2eT) b302u8

or ‘5“ Klf\CjccA woben akd
O——Ib-/r CfUrlm.

-0 ! ' .

%RC:‘-T%O%Q X (,Qo.)ué

& | bRG pec ek

@m old Gheeicl's
R EVES .
TEOAES
WQOQ 2
RS

Job67d (o~ Prar [ Srmprae)



